

TEST REPORT

No. : SZIN1712016375PS Date : Dec 14, 2017 Page: 1 of 3

CUSTOMER NAME: DONGGUAN LAMM MATERIAL TECHNOLOGY CO., LTD ADDRESS: ROOM 408, BUILDING NO.9 SONGKE GARDEN SONGSHAN LAKE TECHNOLOGY, INDUSTRY PARK, DONGGUAN CITY

Sample Name	:	HOT MELT ALUMINUM FOIL
Manufacturer	:	DONGGUAN LAMM MATERIAL TECHNOLOGY CO., LTD

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, assumes no responsibility to verify the accuracy, adequacy and completeness of the sample information provided by client.

SGS Ref. No.	:	AJFS1712011052FF
Date of Receipt	:	Dec 07, 2017
Testing Start Date	:	Dec 07, 2017
Testing End Date	:	Dec 14, 2017
Test result(s)	:	For further details, please refer to the following page(s) (Unless otherwise stated the results shown in this test report refer only to the sample(s) tested)

Signed for SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch **Testing Center**

Helen Xiong

Helen Xiong Authorized signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-eDocument.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document clees not excerpt in full, without prior written approval of the Company. Any unautorized alteration, forgery or faisification of the content or appearance of this document is unlawfui and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) restained for 3 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN.Doccheck@asc.com 1443 ail CN D

SGS Bldg, No. 4, Jiarghao Industrial Park, No. 430, Jihua Road, Bantlan, Longgang District, Shenzhen, China 518129 t (86–755) 25328282 f (86–755) 83197625 www.sgs.group.com.cn 中国・深圳・龙岗区坂田吉华路430号江灏工业园4栋SGS大楼 邮编: 518129 t (86-755) 25328282

f (86-755) 83197625 e sgs.china@sgs.com



TEST REPORT

No. : SZIN1712016375PS Date : Dec 14, 2017 Page: 2 of 3

Test Requested:

To determine the PH and conductivity according to IEC 60754-2:2011 Test on gases evolved during combustion of materials from cables—Part 2: Determination of acidity (by PH measurement) and conductivity

I. Test conducted

This test was conducted according to IEC 60754-2:2011 Test on gases evolved during combustion of materials from cables—Part 2: Determination of acidity (by PH measurement) and conductivity.

II. Sample details

Sample Description	HOT MELT ALUMINUM FOIL

III. Test results

Items	Test No	Sample mass (g)	Single result	Expression of the results using three values ¹⁾		
				Mean value	Standard deviation	Variation coefficient
РН	1	0.9994	5.71	5.73	0.0	0.3%
	2	0.9995	5.73			
	3	0.9997	5.74			
Conductivity (µS/mm)	1	0.9994	0.19	0.20	0.0	2.9%
	2	0.9995	0.20			
	3	0.9997	0.20			

- 1) First, three test determinations shall be undertaken. Calculate the mean value, standard deviation and coefficient of variation.
- 2) If the coefficient of variation expressed in percent is higher than 5 where calculated using the first three value, a further three tests are required and the mean value, standard deviation and coefficient of variation should be recalculated using the six value.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>http://www.sgs.com/en/Terms-and-Conditions.aspx</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions.aspx</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions.aspx</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions/Terms-en-Terms-entor/Terms-en-Conditions/</u>



TEST REPORT

No. : SZIN1712016375PS Date : Dec 14, 2017 Page: 3 of 3

IEC 60754-2:2011 Annex A (informative) Recommended performance requirements

The pH value should not be less than 4.3. The conductivity value should not exceed 10µS/mm

Statements:

The test results relate to the behaviour of the test specimens of a product under the particular conditions of the test. They are not intended to be the sole criterion for assessing the potential fire hazard of the product in use.

The specimen was supplied by the sponsor and SGS-CSTC ANJI Branch was not involved in any selection or sampling procedure.

Note: The above test was carried out by SGS-CSTC Standards Technical Services Co., Ltd. Anji Branch.

Photo Appendix:



******** End of report********



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>http://www.sgs.com/en/Terms-and-Conditions.aspx</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions/Terms-and-Conditi</u> at telephone: (86-755) 8307 ort & cortifi

SGS Bldg, No. 4, Jianghao Industrial Park, No. 430 ,Jhua Road, Bantian, Longgang District, Shenzhen, China 518129 t (86–755) 25328282 f (86–755) 83197625 www.sgsgroup.com.cn 中国・深圳・龙岗区坂田吉华路430号江濂工业园4栋SGS大楼 邮编: 518129 t (86-755) 25328282

f (86-755) 83197625 e sgs.china@sgs.com